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Product Licence Company
Number Name

00031/0465 Roche Products Limited

Product
Name

Cymevene IV

Active
Ingredients

Ganciclovir (as ganciclovir sodium
546 mg)HSE 500-0 mg

00031/0467 Roche Products Limited Naprosyn EC (375 mg) Naproxen EP 375-00 mg

00031/0468

00031/0469

00031/0471

00031/0472

00031/0473

00031/0474

00031/0475

00031/0478

Roche Products Limited

Roche Products Limited

Roche Products Limited

Roche Products Limited

Roche Products Limited

Roche Products Limited

Roche Products Limited

Roche Products Limited

Naprosyn EC (250 mg)

Naprosyn EC (500 mg)

Naprosyn LE Tablets

Naprosyn LE 375 mg

Naprosyn S/R

Naprosyn Suppositories

Naprosyn Suspension

Synflex Tablets

Naproxen EP 250-00 mg

Naproxen EP 500-00 mg

Naproxen EP 250-00 mg

Naproxen EP 375-00 mg

Naproxen Sodium USP 547-638 mg
Equivalent to Naproxen 500-000 mg

Naproxen BP 500-0 mg

Naproxen BP 125 mg

Naproxen Sodium HSE 275-0 mg

00031/0479 Roche Products Limited

00031/0480 Roche Products Limited

00031/0481 Roche Products Limited

00031/0482 Roche Products Limited

Syntaris Nasal Spray Flunisolide HSE 0-025% w/v

Toradol (IM/TV lOmg/ml) Ketorolac Trometamol HSE 10-0 mg

Toradol (IM/IV 30mg/ml) Ketorolac Trometamol HSE 30-0 mg

Toradol Tablets 10 mg Ketorolac Trometamol HSE 10-0 mg

Indications

Cymevene is indicated for the
treatment of life-threatening or
sight-threatening cytomegalovirus
(CMV) infections in
immunocompromised individuals.
These states include acquired
immunodeficiency syndrome
(Aids), iatrogenic
immunosuppression associated
with organ transplantation, or
chemotherapy for neoplasia.
Cymevene may also be used for
the prevention of CMV disease,
specifically in those patients
receiving immunosuppressive
therapy secondary to organ
transplantation.
Prescription Only Medicine
The treatment of rheumatoid
arthritis, osteoarthritis
(degenerative arthritis), ankylosing
spondylitis, juvenile rheumatoid
arthritis, acute gout, acute
musculoskeletal disorders (such as
sprains and strains, direct trauma,
lumbosacral pain, cervical
spondylitis, tenosynovitis and
fibrositis) and dysmenorrrhoea.
Prescription Only Medicine
See PL/00031/0467.
Prescription Only Medicine
See PL/00031/0467.
Prescription Only Medicine
See PL/00031/0467. •
Prescription Only Medicine
See PL/00031/0467.
Prescription Only Medicine
The treatment of rheumatoid
arthritis, osteoarthritis
(degenerative arthritis), ankylosing
spondylitis, direct trauma,
lumbosacral pain, cervical
spondylitis, tenosynovitis and
fibrositis.
Prescription Only Medicine
Treatment of rheumatoid arthritis,
osteoarthritis (degenerative
arthritis), ankylosing spondylitis,
juvenile rheumatoid arthritis, acute
gout, acute musculo-skeletal
disorders and dysmenorrhoea.
Prescription Only Medicine
See PL/00031/0474.
Prescription Only Medicine
For the treatment of
musculoskeleta) disorders
(including sprains and strains,
direct trauma and lumbo-sacral
pain; cervical spondylitis,
fibrositis, bursitis and tendinitis);
dysmenorrhoea; uterine pain
following IUCD insertion; pain
following orthopaedic surgery,
post-operative pain; ppst-partum
pain; rheumatoid arthiritis;
osteoarthrosis, ankylosing
spondylitis and acute gout. Also
indicated for the relief of migraine.
Prescription Only Medicine
For the prophylaxis and treatment
of perennial and seasonal allergic
rhinitis including hayfever.
Prescription Only Medicine
For the short-term management of
moderate to severe acure post-
operative pain.
Prescription Only Medicine
See PL/00031/0480.
Prescription Only Medicine
For the short-term management of
moderate post-operative pain.
Prescription Only Medicine
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